
CAPITAL  
IMPROVEMENT PROGRAM

district of columbia water and sewer authority

ADOPTED FEBRUARY 5, 2015 
APPROVED FY 2015 – 2024

PARTNERSHIP for 
SUSTAINABILITY

Matthew T. Brown, Board Chairman

George S. Hawkins, CEO and General Manager     

Mark T. Kim, Chief Financial Officer        

Lowering the Lady Bird  
Tunnel Boring Machine more 
than 100 feet underground



STRATEGIC PLAN 
 

 
Blue Horizon 2020 serves as a blueprint for future decision-making and provides a structure through which annual reviews can be 
accomplished to assure that the goals and objectives retain their relevance over time. By laying out a course of action, this plan 
represents a disciplined process for making fundamental decisions and shaping DC Water’s future. 
[...]
KZ FY2024 - DWS Water Projects VII - 62
L3 Rock Creek Sewage Pumping Station IV - 45
L4 Upper Anacostia Sew. Pump. Station IV - 46
L5 Earl Place Sewage Pumping Station IV - 47
LB Water Program Mgt. Services 2G VII - 88
LC Effluent Disinfection Upgrades III - 21
LD Pre-Dewatering Additional Centrifuges III - 76
LE High Strength Waste Receiving Facility (Includes FOG) III - 77
LJ DC Clean Rivers Green Infrastructures V - 34
LK Large Sewer Rehabilitation 11 IV - 86
LL Small Local Sewer Rehabilitation 11 IV - 18
LM ENR Program Management III - 91
LN FY2021 - DSS Sanitary Sewer Projects IV - 36
LO FY2021 - DSS Stormwater Projects VI - 26
LP Wastewater Asset Management Tech Support III - 52
LQ Water Service Area Asset Management VII - 89
LR Sanitary Sewer Asset Management IV - 53
LS Misc. Facilities Projects FY2013 III - 53
LT Water System SCADA VII - 74
LU Water Facilities Security System Upgrades 2 VII - 75
LX Process Control System Upgrade III - 54
LY Sewer Facilities Security Upgrades IV - 48
LZ Potomac Interceptor Projects - Rehab Phase 2 IV - 87
M6 WPFA1- Rehab. Bryant St. Pump Sta. VII - 76
M7 WPFA3 - Replacement of Anacostia Pump Sta. VII - 77
M8 FY2022 - DSS Stormwater Projects VI - 27
M9 FY2022 - DSS Sanitary Sewer Projects IV - 37
MA St. Elizabeth Water Tank VII - 84
MB 3rd Street & Constitution Ave NW - Pumping Station IV - 49
MC Additional Sewer SCADA System Sites IV - 50

II - 30



Capital Projects

Project ID Project Name Page #

ME Water System Program Management Services VII - 90
MF FY2023 - DSS Sanitary Sewer Projects IV - 38
MG FY2023 - DSS Stormwater Projects VI - 28
MO Small Local Sewer Rehabilitation 12 IV - 19
MP Small Local Sewer Rehabilitation 13 IV - 20
MQ 878A1 - 2MG 4th High Storage Tank VII - 85
MR 2nd High Water Storage VII - 86
MU Small Diameter Watermain Rehab. (2) VII - 34
MV Small Diameter Watermain Rehab. (3) VII - 35
MW Small Diameter Watermain Rehab. (4) VII - 36
MX Small Diameter Watermain Rehab. (5) VII - 37
MZ Small Local Sewer Rehabilitation 14 IV - 21
N1 Large Sewer Rehabilitation 13 IV - 88
N7 Potomac Sewer System Rehab. IV - 89
N8 Small Diameter Watermain Rehab. (6) VII - 38
N9 Small Diameter Watermain Rehab. (7) VII - 39
NA 863A1 - Clean & Line 20 4th High Wtrmain VII - 40
NC Large Sewer Rehabilitation 14 IV - 90
NF Large Sewer Rehabilitation 12 IV - 91
NG Stormwater Pump Stations Rehabilatation VI - 30
NV FY2024 - DSS Stormwater Projects VI - 29
NW FY2024 - DSS Sanitary Sewer Projects IV - 39
NX Small Local Sewer Rehabilitation 15 IV - 22
NY Large Local Sewer Rehabilitation 15 IV - 92
NZ Floatable Debris Dock Replacement V - 29
O0 Small Diameter Watermain Rehab. (8) VII - 41
O1 Small Diameter Watermain Rehab. (9) VII - 42
O2 Small Diameter Watermain Rehab. (10) VII - 43
O3 Small Diameter Watermain Rehab. (11) VII - 44
O4 Southwest Interceptor Inspection & Rehab IV - 93

II - 31



Capital Projects

Project ID Project Name Page #
O7 East Rock Creek Diversion Inspection & Rehab IV - 94
OA West Rock Creek Diversion Inspection & Rehab IV - 95
OB Inflatable Dams Replacement FY24 V - 30
OD Plantwide Paving III - 55
OE Plantwide Drainage & Runoff III - 56
OF Process & Service Water Rehabilitation III - 57
OG City Water & Sewer Upgrades at WWTP III - 58
OH Plantwide Demolition III - 59
OI Plantwide Painting & Signage III - 60
OK Plantwide H2S Mitigation III - 61
ON Plantwide Grounding Upgrades III - 62
OP Plantwide Sump Pump Rehabilitation III - 63
OQ Plantwide Roofing Upgrades III - 64
OY Blue Plains Safety III - 65
OZ Grit Chambers 1 & 2 Upgrades III - 22
P5 FY2004 - DDOT Stormwater Projects VI - 31
P8 FY2007 - DDOT Stormwater Projects VI - 32
P9 FY2008 - DDOT Stormwater Projects VI - 33
PD Secondary East & West Upgrades III - 23
PE Nitrification Reactor/Sedimentation Upgrades III - 24

PE1 Actuators VIII - 18
PE2 Flow Meters VIII - 19
PE3 Programmable Logic Controllers VIII - 20
PE4 Digesters Major Equipment Replacement VIII - 21
PF Chemical System/Building Upgrades III - 66
Q3 FY2003 - DSS Sanitary Sewer Projects IV - 23
Q8 FY2008 - DSS Sanitary Sewer Projects IV - 24
S3 Large Valve Replacement (Contract 3-7) VII - 45
S5 WDSC6 - Lg.Dia.Wtrmain Int. Repairs VII - 46

SS1 Replace CCTV VIII - 36

II - 32



Capital Projects

Project ID Project Name Page #
TA Process Computer Control System III - 67
TF 504C5 - Grit Chamber Bldg 1&2 III - 25
TK 504G3 - Biological Nutrient Removal III - 26
TO 504H1 -  Secondary Treatment Fac III - 27
TQ 504H3 - Nitrification Facility III - 28
TZ 504I6 - Elec Power Sys - Switch Gear III - 68
UC 504J1 - Filtration/Disinfection Faci III - 29
UD 504J2 - Raw Water Pump Stations 1&2 III - 30

WAD121 Basin Waste Recovery IX - 5
WAD122 Dalecarlia Pumping Station IX - 6
WAD123 Cabin John Bridge IX - 7
WAD126 McMillian Water Treatment Plant Improvements IX - 8
WAD127 Appurtenant Transmission and Storage Facilities IX - 9
WAD128 Dalecarlia Water Treatment Plant Improvements IX - 10
WAD130 Alternate Treatment Methods IX - 11

XA New Digestion Facilities III - 78
XB Centrifuge Thickener Facility III - 79
XZ Solids Processing Building / DSLF III - 80
YD 700D5 - Miscellaneous Projects III - 69
YZ Digestion Facilities Site Preparation III - 81

II - 33



     

II - 34 

FY 2016 Budget Calendar 
 

 

Month Event 

May 6 
 
May 6 
 
 
May 15 
 

General Manager’s Budget Kickoff Meeting 
 
Distribute budget manual and other preparation materials  
 
 

FY 2015 Final Capital and Operating numbers submitted to update Financial Plan 
 
 

June 6 
 
June -July 
 
 

FY 2016 Operating and Capital Budget proposals due to Finance, Accounting and Budget (Team FAB) 
 

Individual Operating and Capital Budget Reviews with Team FAB, OGM, IT and Support Services 
 

 

June Committee review/discussion of Revised FY 2015 Budget Proposal Delivered to Full Board for Action  
 

July – August 
 

Begin Preliminary 10-year Financial Plan update, including Inter-Municipal Agreement, Treasury - Debt 
Service, CSO, and EPA grants 
 

CFO Budget review 

August  
 
November 29 
 

Operating and Capital Budget Review with General Manager/Executive Team 
 
FY 2016 Final Budget Decision Process Completed 

December - March Budget Preparation and Production  

January 8, 2015 
 
January 

Budget Workshop: GM’s Proposed FY 2016 Budget briefing to Board members 
 

Board Committees Conduct In-depth Review of Budget Proposal 
 

Committees forward Recommendations to full Board for Deliberation/Action 
 

February 5, 2015  Board Adoption  
 

 Submission to the District of Columbia   



district of columbia water and sewer authority

SECTION III
WASTEWATER 
TREATMENT  
SERVICE AREA

CAPITAL 
IMPROVEMENT  
PROGRAM

Blue Plains  
Advanced Wastewater Treatment Plant



WASTEWATER TREATMENT  
 
DC Water operates the Blue Plains Advanced Wastewater Treatment Plant, the world’s largest advanced wastewater treatment 
facility. At Blue Plains, DC Water provides wastewater treatment services to over 2.2 million people in its service area, which includes 
residents of the District of Columbia and significant portions of Montgomery and Prince Georges Counties in Maryland, and Fairfax 
and Loudoun Counties in Virginia.  Wastewater Treatment includes liquid processing facilities that provide treatment for both sanitary 
wastewater flows and peak storm flows originating in the sanitary and combined sewer systems respectively, along with solids 
processing facilities that treat the residual solids removed by the liquid processing facilities.  Blue Plains is rated for an average flow 
of 370 million gallons per day (MGD).  DC Water’s current National Pollutant Discharge Elimination System (NPDES) permit is 
effective from September 30, 2010 through September 30, 2015 and requires wastewater treatment to a level that meets one of the 
most stringent NPDES discharge permits in the United States.  Of all wastewater treatment plants in the Chesapeake Bay 
watershed, Blue Plains removes the largest quantity of nitrogen from its influent nitrogen load and has been well below voluntary 
nitrogen load limits for over 10 years. 
 
Overview of the Wastewater Treatment Process 
 
The first wastewater treatment phase begins as debris and grit are removed by screens and grit chambers and trucked to a landfill.  
Sewage then flows into primary sedimentation tanks that separate more than half of the suspended solids from the liquid.  The liquid 
flows to the secondary treatment process where oxygen is provided to allow bacteria to break down the organic matter.  In the next 
stages of treatment, bacteria convert ammonia into other forms of nitrogen and then into harmless nitrogen gas.  Residual solids are 
settled out in each biological process.  Water is percolated down through dual-media effluent filters, removing most of the remaining 
suspended solids, next the water is disinfected and then treated to remove residual chlorine and discharged into the Potomac River. 
Removing solids from primary sedimentation tanks to gravity thickening process units where dense sludge settles to the bottom and 
thickens.  Biological solids from the secondary and nitrification processes are thickened using flotation thickeners.  All thickened 
sludge is dewatered, lime is added to reduce pathogens, and the organic biosolids are beneficially reused through application to 
agricultural land in Maryland and Virginia.  
 
The lifetime budget for the Wastewater Treatment Service Area is $3.1 billion dollars, a net decrease of $9.3 million from last year’s 
budget. As described in more detail below, capital projects in the Wastewater Treatment Service Area are required to rehabilitate, 
upgrade or provide new facilities at Blue Plains to ensure that it can reliably meet its NPDES permit requirements and produce a 
consistent, high-quality dewatered solids product.  The Blue Plains Enhanced Nitrogen Removal Facilities Program, which provides 
for projects necessary to meet the stringent total nitrogen discharge limit in the NPDES permit, comprise a significant portion of the 
lifetime budget for the Wastewater Treatment Service Area.  The improvements to the existing nitrogen removal facilities were placed 
in operation before the permit stipulated date of October 12, 2014, and compliance with reduced nitrogen limits starting on       
January 1, 2015 in full compliance with the permit.  
 
Five liquid treatment processes (preliminary, primary, secondary, nitrification-denitrification, and filtration) comprise the liquid 
treatment processes at Blue Plains.  The first phases of upgrades to all the liquid treatment processes are now in service.   In tandem 
with the placing of these facilities in service, the process control system has also been implemented to enable monitoring and control 

III - 2



of the upgraded equipment and systems, thus allowing DC Water to achieve greater process control and treatment efficiency and 
also yielding operating cost control.   
 
Liquid Processing Program – $841.4 million          (project pages III-8 to III-30) 
    
Projects in this program area encompass upgrading and rehabilitating facilities involved in handling flows from the sanitary and 
combined sewer systems.  These flows progress sequentially through the Plant processes to ultimate discharge of the treated 
effluent into the Potomac River.  Liquid treatment systems include headworks facilities that screen and pump the wastewater flows, 
grit facilities that remove sand and grit particles, primary treatment facilities that remove solids by sedimentation, secondary 
treatment facilities that remove organic pollutants using a biological process, nitrification/denitrification facilities that remove nitrogen 
using a biological process, and effluent filtration, disinfection, and dechlorination facilities. 

 
Major projects under this program that are now in construction include: 
 

 Dual Purpose Rehabilitation (Project BG) $26.3 million – The project rehabilitates the sedimentation basins that were 
constructed approximately 20 years ago to provide sedimentation of flows from either the secondary reactors or the 
nitrification reactors or various combinations.  The project results in a revision to the operating conditions to dedicate four 
basins to service the secondary treatment process and dedicate four basins to service the enhanced nitrogen removal 
process.  The design and construction is combined with Project BI, Secondary Treatment Facilities Upgrade, ENR-N. 

 
Projects under this program in the planning and design phase include: 
 

 Headworks HVAC Rehabilitation (Project IX) $15.8 million – The heating, air conditioning and ventilation systems (HVAC) 
systems in the headworks are in need of upgrades to improve the condition of the air in the influent pump stations and 
preliminary treatment buildings at Blue Plains.  Initial investigations were performed in FY 2013.  Implementation of the 
recommendations is now being planned. 
   

 Raw Wastewater Pump Station 2 (Project BV) $42.6 million – An upgrade to the Raw Wastewater Pump Station is required to 
replace equipment that is at the end of its useful life and to improve reliability.  Site investigations and a concept design were 
performed in FY 2013 the project is currently under design.  Design completion is anticipated by the end of FY 2015.  
 

 Primary Treatment Facilities Phase II (Project BQ) $14.6 million – Design is scheduled to begin in FY 2015 for structural 
repairs to the primary sedimentation tanks.  
 

 Grit Chamber Facilities Phase II (Project BP) $5.4 million – Design is scheduled to begin in FY 2015 for upgrades to the grit 
chamber building structures and facilities.  These upgrades include structural, architectural and building system renovation of 
office and storage spaces in each building. 

 

III - 3



New projects under this program: 
 

 Grit Chambers 1 and 2 Upgrades (Project OZ) $11.0 million – An upgrade to Grit Chambers 1 and 2 is necessary to address 
potential safety and operation issues caused by deterioration of the facility due to hydrogen sulfide related corrosion.  An 
investigation and concept design to address the potential safety issues was performed in FY 2014 and implementation of the 
associated recommendations is planned for FY 2015. 
 

 Secondary Reactors/Sedimentation Basin Upgrades (Project PD) $8.2 million – An upgrade to the chemical feed systems to 
the secondary reactors is planned to minimize chemical costs to the secondary system, as well as provide a safer alternative 
to the chemicals currently used.  This project also includes facility upgrades that are scheduled to begin in FY 2020, to 
address equipment deficiencies due to aging equipment.   

 
Plantwide Facilities Program – $493.0 million          (project pages III-31 to III-69) 
 
This program provides for upgrading, rehabilitating, or installing support systems and facilities that are required for both the liquid 
processing and solids processing programs.  Systems include a Process Control System (PCS) for monitoring and control of all 
processes and facilities, upgrades to city and plant water systems, chemical systems, electrical power and distribution systems 
upgrade, telephone service, and data highway infrastructure for process, safety, security and information needs.  Facilities comprise 
chemical receiving, storage, transmission and feed systems for chemicals used throughout the liquid and solids processes, including 
metal salts, polymers, sodium hypochlorite, and sodium bisulfite. 
 
One major project under this program was completed in FY 2014: 
 

 New Warehouse/Visitor Center/Security Facility (Project HC) $18.0 million – This project includes a new central warehouse 
facility at Blue Plains, based on industry ‘best practice’ designs and operations for similar utilities and plant operations. A 
visitor center and security facility will be properly interfaced into the plant control system.  The project includes programming 
of the plant control system as well as reviewing design documents and coordinating control strategies between designers and 